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ET18KX-8/16

SPECIFICATIONS AND OPERATING FEATURES

SPECIFICATIONS
12VOLTBATTERY OPERATED

18,000 FT-LBS OVERTURNING MOMENT (Or as limited by truck stability)

MOMENT OVERLOAD SYSTEM
TELESCOPICBOOM 8/16
BOOM HYD ELEVATION -8°TO 75°
BOOMHYDEXT 8-12FTOR12-16 FT
BOOMMANUAL EXT 4FT
1125LBS @
16 FT REACH
CAPACITY
4500 LBS @
3TO4FTREACH
WIRE ROPE 5/16" DIA x 80 FT
PENDANT CORDLENGTH 25FT

WINCH -2250 LBS SINGLE LINE CAPACITY
With Automatic Load Brake

ELECTRIC HYDRAULIC BOOM ELEVATION

CONTINUOUSPOWERROTATION
REMOTE CONTROL PENDANT

MASTERDISCONNECT SWITCH

OUTRIGGERS AVAILABLE
Side Bracket Type Outriggers

Fold Away Type Outriggers
Pullout Type Outrigger System

\

ELECTRICHYDRAULIC BOOMEXTENSION & RETRACTION-4FT STROKE

25 ft Straight Cord with Four Environmentally Sealed Toggle Switches Protected by a Guard
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OVERLOAD SENSING SYSTEM
This crane is equipped with an Overload Sensing System. If the capacity of the crane is exceeded,
the "Winch Up", "Boom Down", and "Boom Out" functions will be shut down. The "Winch Down",
"Boom Up", and "Boom In" functions will continue to operate and can be used to relieve the overload
condition. The "Rotation" function also will continue to operate.

CONTROL PRIORITY SYSTEM

The design intent of the electrcal and hydraulic system is such that some functions can be operated
simultaneously, while others are meant to be operated individually. To summarize the control
system see the explanations below.

- Winch up takes priority over all functions.

- Winch Down can be operated with any other single function.

- Hydraulic functions (Rotation Right, Rotation Left, Boom Up, Boom Down, Boom Out and Boom
In) are designed to function one at a time.

CABLE DRUM AND SHEAVE DIAMETERS

The drum on the ET18KX is 5-1/4" in diameter which is 18 times the 5/16" wire rope diameter as required by
ANSI B30.15 Hydraulic Crane Standards. The cable sheaves are either 16 or 18 times the cable diameter which
likewise conforms.

MISCELLANEOUS

A. CAPACITYINDICATOR
Select boom reach and angle allowable for load by using capacity indicator arrow and chart on either side
ofboom.

B. BATTERYHOOKUP
A parallel auxiliary battery should be installed near the crane as shown on Dwg. 124600 under
"RECOMMENDED INSTALLATION". The parallel auxiliary battery minimum rating should be 450 Cold
Cranking Amps (at 0° F) and 100 reserve capacity, or 78 plates and 70 amp hours.

\
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A ET/HT18K%(_}& ET/HT25K‘X) BASE
MOUNTING DIMENSION
@ 13/16" 8 PLC
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ET/HT18K(X) - 8-12-16 BOOM
MAXIMUM CAPACITY CHART
18 | | | | | |
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REACH (FT)
MUST USE SNATCH BLOCK
FOR LOADS OF 2250 LBS.
AND GREATER
\ 7
( TITLE DATE SECTION )
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VEHICLE & CRANE MOUNTED ELECTRICAL HAZARD SIGN
APPLICATION & INFORMATION
ET & HT CRANE SERIES
A SIGN NO. 15393A DISPLAYS THE INTERNATIONAL SYMBOL FOR
ﬁ DANG-ER | ELECTRICITY AND WARNS OF DANGER FROM AN
ELECTRICALLY CHARGED VEHICLE, CRANE, OR LOAD. FOUR
L ARE RECOMMENDED (ONE FOR EACH SIDE AND ONE FOR
478 01 SIRISL LA (08 A EACH END OF VEHICLE) TO BE APPLIED IN LOCATIONS WHICH
il | ARE READILY VISIBLE TO GROUND PERSONNEL.
[ A DANGER | A  SIGN NO. 15401 PROVIDES ADDITIONAL WARNING OF LEGAL
ﬂ".‘ﬂﬁﬁﬂ"rl?wﬂgfﬁﬂﬁ THiS EE&I'I_PLH:E:; REQUIREMENTS WHEN OPERATING NEAR HIGH VOLTAGE
__ OF 50,000 VOLTS OR LESS. LINES. THIS SIGN IS PLACED ON THE CONTROL PENDANT
s e ke i el SIDE OF BOOM.
REQUIRED MINIMUM CLEARANCES REFERRED TO ON SIGN NO. 15401
REQUIRED CLEARANCES FROM OVERHEAD HIGH-VOLTAGE LINES
NOMINAL VOLTAGE (kV) MINIMUM REQUIRED
(PHASE TO PHASE) CLEARANCE (FEET) *
0- 50 10
over 50- 200 15
over 200- 350 20
over 350- 500 25
over 500- 750 35
over 750- 1000 45
REQUIRED CLEARANCES FROM ENERGIZED HIGH-VOLTAGE CONDUCTORS
(WHILE IN TRANSIT)
NOMINAL VOLTAGE (kV) MINIMUM REQUIRED
(PHASE TO PHASE) CLEARANCE (FEET) *
0- 0.75 4
over 0.75- 50 6
over 50- 345 10
over 345- 750 16
over 750- 1000 20
* NOTE: ENVIRONMENTAL CONDITIONS SUCH AS FOG, SMOKE, OR PRECIPITATION MAY REQUIRE
INCREASED CLEARANCES
\, Y,
( TITLE DATE SECTION \
INSTALLATION DWG 5-15-02H C150
ENTUR‘ MFG., INC. SUPERCEDES
\ sesssssessesssssssssmn ~ CINCINNATI, OHIO ET & HT CRANE SERIES 5'13'97G 15394 )




4 ™

CRANE SAFETY AND HAZARDS N

ET5500MPB/R, ET6KMPB/R, ET8100R, ET10K(X), ET18K(X), ET25K(X)

CAUTIONS

1. INSPECTVEHICLE AND CRANE, INCLUDING OPERATION, PRIORTOUSE DAILY.

2. DONOTUSETHISEQUIPMENT EXCEPT ON SOLID, LEVEL SURFACE WITH CRANE MOUNTED ON
FACTORY-RECOMMENDED TRUCK.

3. BEFORE OPERATING THE CRANE, REFER TO MAXIMUM LOAD (CAPACITY) CHART ON CRANE FOR
OPERATING (LOAD)LIMITATIONS.

4. DONOT OPERATE, WALK, OR STAND BENEATH BOOM OR A SUSPENDED LOAD.

5. ATTACHPENDANT CORD SUPPORTSNAPTOATTACHMENTPOINTBEFORE PLUGGINGINPENDANT.

6. UNPLUGPENDANTAND SHUT OFF MASTER DISCONNECT SWITCHWHEN CRANE NOT INUSE.

7. FORTRAVEL,BOOMMUST BE INSTOWED POSITION.

DANGER

« THISCRANEISNOTAPASSENGERLIFT

« |ITISNOTDESIGNED ORINTENDED TOBEUSED TOLIFT, SUPPORT, OROTHERWISE TRANSPORT
PERSONNEL.

YOUMUSTNOTOPERATETHIS CRANEUNLESS

1. YOUHAVE BEEN TRAINED IN THE SAFE OPERATION OF THIS CRANE
AND

2. YOUKNOWANDFOLLOWTHE SAFETY AND OPERATING RECOMMENDATIONS CONTAINED INTHE
MANUFACTURER'S MANUALS, YOUREMPLOYER'SWORKRULES, AND APPLICABLE GOVERNMENT
REGULATIONS. ANUNTRAINED OPERATOR SUBJECTSHIMSELF AND OTHERS TODEATHOR SERIOUS
INJURY.

ELECTROCUTIONHAZARD

e  THISMACHINEISNOTINSULATED.

«  MAINTAIN SAFE CLEARANCES FROMELECTRICALLINES AND APPARATUS.

e YOUMUSTALLOW FORBOOM SWAY, ROCK OR SAG, AND ELECTRICAL LINE AND LOADLINE
SWAYING.

e THISLIFTINGDEVICEDOESNOTPROVIDEPROTECTION FROMCONTACTWITHORPROXIMITY TOAN
ELECTRICALLY CHARGED CONDUCTOR.

«  YOUMUST MAINTAIN A CLEARANCE OF AT LEAST 10 FEET BETWEEN ANY PART OF THE CRANE,
LOADLINE, OR LOAD, AND ANY ELECTRICAL LINE ORAPPARATUS CARRYING UP TO 50,000 VOLTS.
ADDITIONAL CLEARANCE ISREQUIRED FORVOLTAGES INEXCESS OF 50,000 VOLTS. REFERTO
DRAWING 15394 FOR ADDITIONAL INFORMATION.

« DEATHORSERIOUSINJURYWILLRESULTFROMCONTACTORINADEQUATE CLEARANCE.

\_ y,
( TITLE DATE SECTION \
VENTURO INSTALLATION DWG 7-29-03G | C150
MFG., INC. SUPERCEDES
9 ——— CINCINNATI,OHIO | FT5500MPB-ET25KX 10-14-97F| 850711 y
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ADEQUATEWIRING IMPERATIVE FORPROPER OPERATION
1. PROPER GROUND PATH - SEE DWG 15660
2. CURRENTDRAW IS SEVERAL HUNDRED AMPERES -
ADEQUATE WIRE SIZE AND BATTERY CAPACITY ISABSOLUTELY
ESSENTIAL (SEE CHART BELOW.)
MINIMUMWIRE GAUGE AND BATTERY SIZE
MODEL TOTAL LENGTH OF CABLE (FT)* 12VOLTBATTERY REQUIREMENTS
0-20 21-25( 26-30 31-40 | 41-50 | 51-60 | 61-70 | 71-80 | CCA (A)** RC (MIN)***
CE6K
CT2000
CT2003/4/5 #4 #4 #2 #2 #1 #0 #0 #00 350 100
DT7K
ET5500MPB
ET5500R
ET6KMPB #2 #2 #1 #0 #00 NOTRECOMMENDED 450 100
ET6KR
ET10K
ET10KX #2 #2 #1 #0 #00 NOTRECOMMENDED 550 150
ET18K SEEDRAWING 19947 FOR CABLE AND BATTERY REQUIREMENTS
ET18KX
ET25K
ET25KX

\

* INCLUDES GROUND CABLE

** CCA=COLD CRANKING AMPS AT 0' F.
THE CCA RATING IS A MEASURE OF THE ABILITY OF THE BATTERY TO DELIVER A HIGH CURRENT FOR A SHORT PERIOD OF TIME.

*** RC=RESERVE CAPACITY IN MINUTES AT 25 AMPS AND 80' F.
THE RC RATING IS A MEASURE OF THE PERIOD OF TIME THE BATTERY CAN SUPPLY A GIVEN CURRENT WITHOUT RECHARGING.

i WENTURO
.

MFG., INC.
CINCINNATI, OHIO

Al ET18KX / ET25KX

CABLE & BATTERY

DATE
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SECTION

C200
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» REMTRON RADIOREMOTE CONTROL
A (20410, 20412 & 20414)
INSTALLATION
Mounting locations:
On-crane mounting:
For cranes without the “In-Compartment Controls” option, where the pendent/receiver connector plugs
into a connector mounted on the crane housing, the receiver must be mounted directly on the crane as
follows.
The ET10KX model without “In-Compartment Controls” requires the radio to be mounted on the
rear of the crane housing with the cable and antenna facing downward as shown. Mounting
the radio in this location will obscure several decals. Replacement decals (decals 15390A
instructions, 15391B warning, 15392 warning) have been included in the retrofit kit and should
be installed as close to the original locations as possible.
(‘—— Receiver
The HT40/50KX model without “In-Compartment Controls” requires the radio to be mounted on
the right side of the crane’s rear cover with the cable and antenna facing downward as shown.
Receiver
* The master disconnect
(power) switch must be turned
off when the crane is not in use!
Leaving the power on when not
in use may result in dangerous,
unintentional activation of the
crane functions.
- J
Z
( TITLE DATE SECTION \
VENTURO INSTALLATION DWG 7-25-03A | C200
MFG" INC. SUPERCEDES
9 —— CINCINNATI, OHIO | RADIO REMOTE CONTROL |2-10-03 20415A )
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+ REMTRON RADIO REMOTE CONTROL

Remote antenna location:

Some applications may not provide adequate radio reception and therefor may require mounting the
antenna in a remote location from the receiver. A remote antenna mounting kit (part number 20965)
includes an extension cable and antenna mounting bracket. Note that a replacement antenna, part
number 20966, is available but is not included in the remote antenna mounting kit.

Itis suggested that in applications requiring remote mounting of the antenna, that a high location be
chose such as on top of the truck body but in a location which is not vulnerable to damage. The
remote antenna mounting location must provide line of sight acess between the transmitter and
receiver.

Direct Line of Sight Not Direct Line of Sight

Transmitter

RECOMMENDED UNACCEPTABLE

In-compartment mounting:

For cranes with the “In-Compartment Controls” option the radio will be mounted inside the body
compartment where the pendent/receiver connector is located. In order to provide full radio range the
receiver must be mounted such that a line of sight path to the transmitter is provided, Note that the
compartment door must remain open during operation to minimize interference with radio
transmissions.

Mounting instructions for all locations:

Locate the radio as described above and mark for mounting hardware making sure that both drilling and
installation of the mounting hardware will not cause damage or interference with other components. Drill four
.25 inch diameter clearance holes for the mounting hardware. Install the four #10x.75 long screws with flat
washers through the mounting flanges on the receiver and through the mounting surface. Secure with the flat
washers, lock washers and nuts provided. Note that one mounting flange has a metal ground tab. Star
washers should be installed between the metal tab and hardware as well as between the mounting surface and
hardware as shown. Install antenna and plug receiver connector into the socket to operate the crane.

ﬁ MOUNTING SURFACE

METALTAB — |

The transmitter is powered by a single 9V alkaline battery which may be replaced by removing the 4 screws
from the transmitter housing and separating the 2 halves. Be sure to carefully align the two housing halves
when reassembling the transmitter.
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» REMTRON RADIO REMOTE CONTROL
s (20410, 20412 & 20414)

OPERATION

To operate the crane the receiver plug must be plugged into the socket and power must be switched on. The indicator
on the receiver will light when it is powered and ready. The indicator will flash when the receiver is receiving a properly
coded signal from the transmitter. The receiver requires “line of sight” access to the transmitter for full range operation.
For cranes with in-compartment controls the compartment door must be left open during operation of the crane in order
to avoid obstructing the radio signal.

WARNING

* The receiver connector must be
unplugged from the socket and the
master disconnect (power) switch
must be turned off when the crane
is not in use! Leaving the receiver
connected and the power on when
not in use may result in dangerous,
unintentional activation of the crane
functions.

N J

For safety reasons the receiver will only function when it recognizes coded transmissions which match that of the
intended transmitter. In the event that the receiver fails to recognize commands from the intended transmitter or when
initially using a replacement transmitter the receiver must “learn” the transmission code of the transmitter. “Learning” a
new transmission code is accomplished by depressing any button on the transmitter then depressing the “learn” button
on the receiver, next to the antenna, until the light on the receiver begins to flash. Once the receiver light begins to flash
release the learn button and then the transmitter button. The receiver will now recognize transmissions from the
“‘learned” transmitter.

The transmitter is powered by a single 9V alkaline battery which may be replaced by removing the 4 screws from the

transmitter housing and separating the 2 halves. Be sure to carefully align the two housing halves when reassembling
the transmitter.
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SERVICE

WENTURO
TRUCK MOUNTED CRANES
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MINIMUM VOLTAGE TEST

A ET18K(X) / ET25K(X)

EXTEND BOOM CYLINDER
AGAINST "UP" STOP
(RELIEF VALVE WILL OPEN)

VOLTAGE AT MOTOR TERMINAL
WHEN OPERATING AGAINST RELIEF
VALVE SHOULD BE A MINIMUM OF

8 VOLTS

ONE OF THE MOST COMMON ELECTRICAL PROBLEMS ENCOUNTERED ON
12 VOLT ELECTRICAL CRANES IS INSUFFICIENT VOLTAGE AT THE MOTOR
WHEN DRAWING THE LARGE CURRENT THAT EXISTS AT FULL LOAD

BOOM ELEVATING
ELECTRIC HYDRAULIC
POWER UNIT

Z
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SEE REPLACEMENT PARTS LIST 21308

FOR FASTENERS, SEE 21309

21307

73003

'REPLACEMENT PARTS DRAWING

ET18KX

>

MANUFACTURING, INC.
CINCINNATI, OHIO

#
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FASTENER LIST FOR ET18KX

PART NUMBER DESCRIPTION QTY | LOCATION/FUNCTION
IHHCS03118063 HEXHEAD CAP SCREW 5/16-18 X 5/8" LG 1 GROUND STRAP ON CANDLESTICK
ILWSH-031 LOCK WASHER - 5/16 1 GROUND STRAP ON CANDLESTICK
IHNUT-03118 HEXNUT -5/16-18 1 GROUND STRAP ON CANDLESTICK
IHHCS02520063 HEXHEAD CAP SCREW 1/4-20 X 5/8" 3 CANDLESTICKTOBASE
ILWSH-025 LOCK WASHER - 1/4" 3 CANDLESTICKTOBASE
IHHCS06311200 HEXHEAD CAP SCREW 5/8-11 X 2" 16 LOWERBASETORING

ILWSH-063 LOCK WASHER - 5/8" 16 LOWERBASETORING
IPHCS02520200 PAN HEAD CAP SCREW 5/8-11 X 2" 2 SPEEDREDUCERTORING
IHHCS06311300 HEXHEAD CAP SCREW 5/8-11 X 3" 14 UPPERHOUSINGTORING
ILWSH-063 LOCK WASHER - 5/8" 14 UPPERHOUSINGTORING
IHHCS03816100 HEXHEAD CAP SCREW - 3/8-16 X 1" 4 HYDRAULICPOWERUNIT
ILWSH-038 LOCK WASHER - 3/8" 4 HYDRAULICPOWERUNIT
IHNUT-03816 HEXNUT - 3/8-16 4 HYDRAULICPOWERUNIT
IHHCS02520075 HEXHEAD CAP SCREW 1/4-20 X 3/4" 2 VALVE BLOCK

IHNUT-02520 HEXNUT - 1/4-20 2 VALVE BLOCK

ILWSH-025 LOCK WASHER - 1/4" 2 VALVE BLOCK

IHHCS02520075 HEXHEAD CAP SCREW 1/4-20 X 3/4" 4 BASEHINGES

ILWSH-025 LOCK WASHER - 1/4" 4 BASEHINGES

IHHCS#1024100 HEXHEAD CAP SCREW - #10-24 X 1" 2 LATCH

ILWSH-#10 LOCK WASHER - #10 2 LATCH

IHNUT-#1024 HEXNUT - #10-24 2 LATCH

IHHCS03118100 HEXHEAD CAP SCREW 5/16-18 X 1" 1 GROUND (WINCH)/TETHER
ILWSH-031 LOCK WASHER - 5/16 1 GROUND (WINCH)/TETHER
IHNUT-03118 HEXNUT -5/16-18 1 GROUND (WINCH)/TETHER
IFWSH-031 FLATWASHER - 5/16" 2 GROUND (WINCH)/TETHER
IHHCS#0832075 HEXHEAD CAP SCREW #8-32 X 3/4" 1 TETHERONPANEL

ILWSH-#08 LOCK WASHER - #8 1 TETHERONPANEL

IHNUT-#0832 HEXNUT - #8-32 1 TETHERONPANEL

IHHCS03816100 HEXHEAD CAP SCREW - 3/8-16 X 1" 1 GROUND (INHOUSING)

IFWSH-038 FLAT WASHER - 3/8" 1 GROUND (INHOUSING)

ILWSH-038 LOCK WASHER - 3/8" 1 GROUND (INHOUSING)
IHNUT#0832063 HEXHEAD CAP SCREW - #8-32 X 5/8" 1 PENDANTPLUG

ILWSH-#08 LOCKWASHER -#8 1 PENDANTPLUG

IHHCS02520050 HEXHEAD CAP SCREW - 1/4-20 X 1/2" 1 BOOMPINS

ILWSH-025 LOCKWASHER - 1/4 1 BOOMPINS

IHHCS02520050 HEXHEAD CAP SCREW - 1/4-20 X 1/2" 2 CYLINDERPINS

ILWSH-025 LOCKWASHER-1/4 2 CYLINDERPINS

IHHCS#1024125 HEX HEAD CAP SCREW -#10-24 X 1-1/4" 2 TOPPOSITIONSWITCH

ILWSH-#10 LOCK WASHER -#10 2 TOPPOSITIONSWITCH
IHHCS-02520063 HEX HEAD CAP SCREW - 1/4-20 X 5/8" 1 CABLE CLAMP (PRESSURE SWITCH)
ILWSH-025 LOCKWASHER-1/4 1 CABLE CLAMP (PRESSURE SWITCH)
ISRNG-100 SNAPRING - 1" 2 ELEVATIONCYLINDERRODPIN
IUNUT-02520 U NUT - 1/4-20 5 LOWERCOVER

IHHCS-02520063 HEX HEAD CAP SCREW - 1/4-20 X 5/8" 5 LOWERCOVER

IFWSH-025 FLAT WASHER - 1/4" 5 LOWERCOVER

IHHCS02520063 HEX HEAD CAP SCREW - 1/4-20 X 5/8" 3 REARCOVER

IFWSH-025 FLAT WASHER - 1/4" 3 REARCOVER

N
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A
16780 AND 16780-1
SWIVEL TERMINAL
ASSY.

26035 OR 26035-1
SWIVEL PIGTAIL - REF

17012 RUBBER BOOT - REF

ITEM | QTY PART NO. DESCRIPTION
1 1 16783 PIGTAIL & STUD ASSY
% 2 2 | 1435741 FIBER WASHER
5/8" I.D. x 1 1/16" O.D. x 1/16" THK
3 14233 INSULATING BUSHING
4 14232-R 7/8" INVERTED FLARE NUT
5 IFWSH-113SAE | FLAT WASHER
13/16" I.D. x 2 3/4" O.D. x 3/16" THK
+ 6 1 | 14357-2 FIBER WASHER
5/8" I.D. x 1 1/4" O0.D. x 1/16" THK
w1 2 | IFWSH-063SAE | FLAT WASHER - 5/8" SAE
8 1 21273 A BRASS JAM NUT - 5/8"-11 W/ SET SCREW
+9 5612-162-62 TEFLON WASHER
.657" I.D. x .875" 0.D. x .062" THK
+10 1 | 5714-113-62 BRASS WASHER
« 11 1 | LC-098K-00 SPRING
.845" 0.D. x .098" W x 1.00" F.L.
%12 IUNUT-06311N | NYLON LOCK-JAMNUT - 5/8"-11
»13 LOCTITE-24205 | LOCTITE CAPSULE GRADE 242 BLUE
» 14 19368 16780 REPLACEMENT PARTS DWG

ATORQUE TO 30 FT-LBS.

* [TEMS INCLUDED IN 16780-KIT (REPLACEMENT PARTS KIT)

16780 SWIVEL TERMINAL ASSY REPLACES & IS
INTERCHANGEABLE WITH 14231 SWIVEL TERMINAL
ASSY ON ET20000 & ET20K(X) CRANES.

ASECURE WITH LOCTITE 242 BLUE

kAA 16780-1 ASSY DOESN'T INCLUDE ITEM 4 OR 5 Q )
! REPLACEMENT PARTS | ss. R
8-8-03B C400
WENTURO .- 2
L ’ ET18K(X), ET25K(X) 101707 | 19368
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JDirr
Text Box
11/18/11
**NOTICE**
FOR REPLACEMENT CORD ASSEMBLIES YOU MUST USE ENGINEERING DRAWING 19505-XX REV. 'C', WHICH CALLS FOR THE 18/13 CONDUCTOR WIRE/CABLE.

Joe D., 
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WENTURO

TRUCK MOUNTED CRANES

LIMITED WARRANTY POLICY

This limited policy warrants new products of Venturo be free from defects in material and workmanship
for a period of one (1) year from date of original installation. This warranty covers:

¢ Repair or replacement of product
¢ Labor to repair or replace product
¢ Freight to return and/or replace product

We shall not be liable for any contingent liabilities arising out of the improper function of any products.
Warranty shall become void if the product is improperly installed, modified, damaged, abused or used
for application other than intended use.

WARRANTY CLAIMS

Venturo Manufacturing, Inc. will make a good faith effort for prompt correction or other adjustment with
respect to any product, which proves to be defective after our inspection and within the warranty period.
Before any repairs are attempted or before returning any product, your Venturo Distributor is required to
obtain a warranty claim number. This number is necessary for any claim to be considered. To obtain a
warranty claim number, Venturo requires the model and serial number. Only authorized Venturo Dis-
tributors can perform warranty. For the name and address of your local Venturo Distributor call the
Warranty Claim Department — 513-772-8448.

WARNING - ltis the responsibility of the installer to insure the installation is completed according to the
manufacturer's recommendations, insure the ultimate user understands how to operate product in a
safe manner and understands the need for regular service and maintenance by an authorized Venturo
Distributor. No modifications or alterations may be made to any Venturo products without the ex-
pressed written consent of the manufacturer. Reinstallation of any Venturo product must be done by an
authorized Venturo Distributor, to the standards of the industry including maintenance, service and
affixing of all instruction, safety and warning decals. Users should again be instructed as to the safe
operation at time of delivery. Maintenance, service, operation and safety warning decals are available
on request from Venturo Manufacturing, Inc.

VENTURO MANUFACTURING, INC
DIVISION OF COLLINS ASSOCIATES, INC
12110 BEST PLACE ¢ CINCINNATI, OHIO 45241
513.772.8448
www.venturo.com

12-00073A






